From S/N 7281301344

ITEMPART #DESCRIPTIONQTY
1 1121-410001-00 STEEL BALL 1
2 1113-502000-0A INTERLOCK SWITCH 1
3 1113-411002-00 SEAL RING 42 X 32 X 2 1
4 0000-000973-00 PACKING 1
5 0000-000978-00 WIPER RING 1
6 1113-413100-20 PISTON ROD 1
7 1113-421000-00 CHECK VALVE 1
8 1113-422000-00 SAFETY VALVE 1
9 1113-423000-00 MANUAL VALVE 1
10 0000-001577-00 COTTER PIN, 1.6 X 32 1
11 0000-001257-00 PIN, 6 X 35 1
12 1113-400001-00 PLATE 1
13 1113-440003-00 RESERVOIR 1
14 1113-440004-00 SEAL RING 1
15 1113-436000-00 PUMP 1
16 1113-411003-20 CYLINDER TUBE 1
17 1113-431000-10 HYDRAULIC HOSE 1
18 0000-001624-00 O-RING 17 X 1.5 1
19 1113-300005-00 SPRING 1
20 1113-440007-01 SEAL WASHER 1
21 1113-433000-00 MOTOR, PUMP 1
22 0000-001632-00 SCREW M5 X 63 4
23 2701-121200-00 CONNECTOR 1
25 1113-440007-00 DIP STICK 1
26 0000-001674-00 WASHER M12 1
27 1113-430007-00 MAGNET 1
28 0000-000122-00 LOCK WASHER Ø4 4
29 0000-001613-00 BOLT M6X12 3
30 0000-001627-00 BOLT M8X20 4
31 0000-000616-00 SCREW M5x10 5
32 1113-430003-00 PLATE II 1
33 1113-411000-20 CYLINDER ASSY. 1
34 1113-500006-10 CONTACTOR 1
35 0000-001609-00 SCREW M4 X 8 2
36 1113-441000-00 VALVE MANIFOLD 1
37 1113-500022-0A GROMMET 1
38 1113-430002-00 PLATE 1
39 1113-440000-0A PUMP & MOTOR ASSEMBLY 1
40 1113-440006-00 STEEL BALL 5
41 1113-440002-00 BRACKET 1
42 1113-440001-00 BRACKET 1
43 3020-030000-17 SCREW 3
44 0000-000206-00 WASHER 3
45 0000-000390-00 FLATWASHER 3
46 1113-ZZG-0A SEAL KIT 1